AGT7500CF







Part No Description Qty
1 1502200704104 Rubber sleeve of handle 2
2 505111005415 Handle 1
3 505200271803 Oil switch of tiller 1
4 |GBT16674060650170 Bolt M6x65 1
5 1505201224111 Gear shift lever 1
6 |GB6183080000270 Hexagonal flange self-locking nut M8 5
7 |GB6177060000170 Nut M6 1
8 505200021803 Handle for rotary adjusting 2
9 [505200021807 Clutch handle 1
10 505202510003 Gear shift cable 2
11 |GB97080243070 Washer p8x@24x3 2
12 |GBT16674080400270 Bolt M8x40 5
13 502202014001 Cover of handle 1
14 |GBT845050120970 Cross recessed head tapping screws S| 2
15 502201441901 Middle part of handle 1
16 |FB0001080000275 U type bolts M8 2
17 |GB97050901070 Washer ¢5x9x1 1
18 (505201454001 Small rubber sleeve of adjustable handle| 1
19 (502201244103 Adjustable handle for up and down 1
20 (505201437502 B type pin ¢2 4
21 502202567501 Lifting torsion spring 1
22 502202014001 Cross recessed head tapping screws S| 1
23 [501200217504 Pin shaft @8x40 3
24 502200477501 Clip ring 2
25 |GB5789050120670 Bolt M5x12 1
26 [502402420001 Locking bolt M12 1
27 505402225422 Fender/left 1
28 |GBT16674060160170 Bolt M6x16 8
29 |GB96060182070 Washer ©6xP18x2 8
30 |505402110003 Rubber washer ®6x®20x2 8
31 |GB6177080000270 Nut M8 6
32 |505413004106 Front support of fender/left 1
33 |GB6177100000370 Nut M10 9
34 505201184105 Hinge box 1
35 |GBT16674100400370 Bolt M10x40 3




36 1505402225423 Fender/right 1
37 505413004107 Front support of fender/right 1
38 |GB5787080500270 Bolt M8x50 2
39 505414004108 Back support of fender/right 1
40 1505201437501 B type pin @3 1
41 505200774101 Connect part 1
42 |GB6170100000270 Hexagon head nut M10 2
43 [|GB5782100500570 Hexagon head bolt M10x50 2
44 (501200217503 Pin shaft ¢10x40 1
45 1505202214101 Resistance blade 1
46 1505414004107 Back support of fender/left 1
47 505201177501 Big pin ¢35x918%110 1
48 [GBT16674100500170 Bolt M10x50 2
49 1505202594101 Gear shift cable seat 1
50 |GBT16674100300375 Bolt M10x30 2
51 1505100204110 Bush 2
52 505201161914 Handle seat 1
53 |505101140001 Gasket of gearbox 1
54 |GBT16674080300270 Bolt M8x30 4
55 |GBT16674080400270 Bolt M8x40 2
56 |505101100001 Cover of clutch 1
57 1505100440001 Deep groove ball bearing 6007 1
58 |GBT70080250270 Hexagon socket head cap screw M8x2§ 4
59 |GB93080214270 Spring washer @8 4
60 (505100791909 Flange 1
61 (505100990001 Gasket of flange 1
62 |GBT16674100350370 Bolt M10x35 2
63 (505201154012 Support of engine 1
64 1505201624101 Front frame 1
65 [FB0001120200270 Pressure relief bolt M12x125x20 1
66 (505100180001 Dowel pin 1
67 110200490001 metal cable clip 1
68 |GBT16674060100170 Bolt M6x10 1
69 1502202580001 Rotary cable 1
70 1505200810003 Reverse cable 1







Ref No|Part No Description Qty
1 |GB6170080000270 Hexagon nuts M8 3
2 |GB93080214270 Single coil spring lock washers, Normal 8
3 |GB97080152070 Flat pad ¢8 10
4 1505100947504 Shift arm 1
5 (508100380005 O-Ring 10
6 (505100200003 Bush ¢14x@18x30 4
7 505100324101 Shift fork shaft 1
8 (101100030004 Cotter ¢25x25 4
9 [505101054101 Shifting fork 1
10 |505100380002 O-Ring ¢40xp2 1
11 505100957501 Principal shaft gland 1
12 |505100360003 Oil Seal @20x@36x7 1
13 505101110001 Principal shaft bushing ¢ 16x@20%12 1
14 |GB5789060140170 Hexagon flange boils M6x14 8
15 1505100764101 Lock washer @16 2
16 |GBT812160000370 Round nut M16 2
17 |505200860002 Flat key C6x20 1
18 |505100977501 Principal shaft key bushing 1
19 |GB96060221670 Plain washers-large ¢6x22x2 2
20 1505102150002 Spline washer @6 2
21 |GB5782060160570 Hexagon head boils M6x16 2
22 [505100987501 Principal shaft guard 1
23 1501101064003 Auxiliary shaft end cover 1
24 505100687501 Clutch line pull seat 1
25 1505200820001 Reverse line seat 1
26 (505100834101 Reverse gear fork 1
27 1505102100001 Plastic package cushion 1
28 (505100844101 Reverse gear fork shaft 1




29 1505100937501 Clutch line seat 1
30 [GBT894140001041 Circlip 914 1
31 (505100344101 lutch fork 1
32 (508200217501 Shaft pin @6x28 1
33 (505100207501 Bush ¢14x@22x6 1
34 (505100357501 Clutch fork shaft 1
35 |GB6178080000270 Hexagon slotted nut M8 1
36 [505100015101 Upper gear case 1
37 [505100440004 Deep groove ball bearing 6203 2
38 1505102140001 Shaft circlip @17x@2 2
39 1505100120001 Principal shaft 1
40 1501102120001 Steel ball 635 4
41 1505102160001 Spring 6xp08x14 2
42 1505100130001 Countershaft 1
43 (505100710001 Countershaft dual gear 1
44 1505100440012 TRB 30203 1
45 1101400867017 Flat key 5x5x23 1
46 1505100160001 Principal shaft dual gear 1
47 1505100910001 Clutch core 1
48 1505100230001 Washer ¢155x@26x25 1
49 [505100440005 iR A BRI 6202 1
50 |GB5782100200570 Hexagon head boils M10x20 1
51 [|GB97220104070 Washer ¢10x@22x4 1
52 |GB119060100070 Round pin ®6x10 1
53 [505100380001 O-Ring ¢18%x(18 1
54 1505100890002 Reverse gear shaft 1
55 (505100880001 Reverse gear push plate 1
56 [505100730001 Reverse dual gear 1




57 |GB97160263075 Washer ¢16x@26x3 2
58 505102160003 Spring @16x@20x85 (n)x55(L) 1
59 505100857501 Reverse gear spring lock bushing 1
60 |GB97120243070 Washer @12 2
61 |GB6178120000470 Hexagon slotted nut M12 2
62 |GB5782080300570 Hexagon head boils M8x30 6
63 [505100418501 Dipstick 1
64 (505102170001 Gear case gasket 1
65 (106100037501 Cotter @3x30 1
66 505101010001 Driven bevel gear 1
67 (505100440009 TRB 30205 1
68 [FB0001120120270 Oil drain bolt M12x125x12 1
69 505100677501 Dust cover 2
70 505100360001 Oil seal 25x@47x7 7
71 1505100440007 Deep groove ball bearing 6305 1
72 1505100015103 Lower gear case 1
73 505100204101 Bush ¢253x@36x37 1
74 1505100110001 Hexagon output shaft 1
75 1505101040001 Travlling bevel gear 1
76 |505100440010 TRB 30305 1
77 1505102180001 Travlling gear case gasket 1
78 1505100565101 Lower gear case end cap 1
79 1505100440008 TRB 30204 1
80 505100900001 Travelling bevel gear shaft 1
81 |GBT16674100400370 Bolt 4
82 |GB97100202570 \Washer 4
83 [GB93100265270 \Washer 4
84 |GB6170100000370 Nut 4




